
 
 

 
 
 

 
 
 
 
 

Wastewater Treatment Facility 

249 Bradford Street 

2020 Annual Monitoring Report 

Environmental Compliance Approval 0284-B2ML52 

 

 

 

 

 
March 26, 2021 

The City of Barrie 
Wastewater Operations Branch 
P.O. Box 400 Barrie, Ontario L4M 4T5 
Telephone 705-739- -739- www.barrie.ca 



City of Barrie  
Wastewater Treatment Facility (WwTF) 

 Annual Report 2020 

 

 

 

 

 

 

 

 

 

 

 

 

This page is left intentionally blank. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



City of Barrie  
Wastewater Treatment Facility (WwTF) 

 Annual Report 2020 

Table of Contents 

Review and Sign-Off ............................................................................................................................................ v 

Overview and Summary...................................................................................................................................... 7 

Reporting Section 11(4) (a): Summary/Interpretation of Influent & Imported Sewage Quality and Flows 
and Historical Trends ...................................................................................................................................... 8 
Reporting Section 11(4) (b): Summary and Interpretation of All Final Effluent Monitoring Data and 
Comparison to Design Objectives and Limits ............................................................................................... 12 
Reporting Section 11(4) (c): Summary of Deviations from Monitoring Schedule ........................................ 18 
Reporting Section 11(4) (d): Summary of All Operating Issues and Corrective Actions ............................... 19 
Reporting Section 11(4) (e): Normal and Emergency Repair Summary on Major Equipment Items ........... 20 
Reporting section 11(4) (f): Summary of Effluent QA/QC Program ............................................................. 20 
Reporting Section 11(4) (g): Calibration and Maintenance on Influent, Imported Sewage and Effluent 
Monitoring Equipment ................................................................................................................................. 22 
Reporting Section 11(4) (h): Efforts Made in Meeting Effluent Objectives .................................................. 23 
Reporting Section 11(4) (i): Biosolids Volumes and Disposal Locations ....................................................... 24 
Reporting Section 11(4) (j): Complaint Summary and Resolution ................................................................ 26 
Reporting Section 11(4) (k): Bypass/Overflow/Abnormal Events ................................................................ 26 
Reporting Section 11(4) (l): Status of Notices of Modification ..................................................................... 27 
Reporting Section 11(4) (m): Summary of Efforts Re: Procedure F-5-1 ....................................................... 27 
Reporting Section 11(4) (n): Changes or Updates to Schedules for Proposed Works .................................. 28 
Appendix “A”: Environmental Compliance Approvals and Correspondence ............................................... 29 
Appendix “B”: Completed Repair Work Order Summary ........................................................................... 106 

 
List of Tables 

 
Table 1  WwTF 2020 Monthly Average Influent Concentrations and Total Flows ............................................. 8 
Table 2 Results of Sampling and Analysis of Imported Sewage ......................................................................... 9 
Table 3 WwTF 2020 Monthly Average and Monthly Maximum Daily Flows (MLD) ......................................... 12 
Table 4 WwTF 2020 Monthly Effluent Concentrations vs Effluent Limits ........................................................ 13 
Table 5 WwTF 2020 Compliance with Effluent Objectives ............................................................................... 14 
Table 6 WwTF 2020 Monthly Average Daily Effluent Loadings ........................................................................ 14 
Table 7 WwTF 2020 Final Effluent Quality Comparison with Lake Simcoe Phosphorus Reduction Strategy 
(LSPRS) Total Phosphorus (TP) Loading Limits .................................................................................................. 15 
Table 8 Average WwTF Effluent Un-ionized Ammonia Concentrations ........................................................... 15 
Table 9 WwTF 2020 Sampling and Analytical Results for Leachate Parameters in Final Effluent .................... 16 
Table 10 WwTF Schedule 'D' Sampling Schedule ............................................................................................. 18 
Table 11 Final Effluent Leachate Related Regulatory Sample Schedule 2021 ................................................. 19 
Table 12  Calibration Summary of Monitoring Equipment ............................................................................... 23 
Table 13  2020 Biosolids Haulage Volume Summary ....................................................................................... 24 
Table 14 2020 Biosolids Land Application Program ......................................................................................... 26 

 
List of Figures 

 
Figure 1 WwTF Average Monthly Influent Total Phosphorus (TP) and Dissolved Reactive Phosphorus (DRP) 
(mg/L) ............................................................................................................................................................... 10 
Figure 2 WwTF Average Monthly Influent Total Kjeldahl Nitrogen (TKN) (mg/L) ............................................ 10 
Figure 3 WwTF Average Monthly Influent Five-Day Biochemical Oxygen Demand (BOD) and Total Suspended 
Solids (TSS) (mg/L) ............................................................................................................................................ 11 
Figure 4 WwTF Average Monthly Effluent Flow (MLD) .................................................................................... 11 
Figure 5 WwTF Average Annual Effluent Total Phosphorus Concentration (mg/L) ......................................... 17 



City of Barrie  
Wastewater Treatment Facility (WwTF) 

 Annual Report 2020 

Figure 6 WwTF Average Annual Effluent Ammonia-N Concentration (mg/L) .................................................. 17 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



City of Barrie 
Wastewater Treatment Facility (WwTF) 

 Annual Report 2020 

Review and Sign-Off 

WwTF 2020 Annual Report Reviewed 
by: 

Signature Date 

B. Araniyasundaran, Director,
Infrastructure

S. Coulter, Senior Manager,
Operational Development

G. Jorden, Manager, Wastewater
Operations

K. Quigley, Supervisor, Operational
Technology

M. Shaw, Supervisor, Technical
Services

D. Reynolds, Senior Wastewater
Optimization Engineer

D. O’Neill, Supervisor, Wastewater
Capital Works

A. Baker, Wastewater Operations
Foreperson

J. Hamilton, Wastewater Maintenance
Foreperson



 

 

 

 

 

 

 

 

 

This page is left intentionally blank. 

 

 

 

 

 

 

 

 



City of Barrie  
Wastewater Treatment Facility (WwTF) 

 Annual Report 2020 

P a g e  7 | 123 

 

Overview and Summary 

The City of Barrie’s Wastewater Treatment Facility (WwTF) is located at 249 Bradford Street and in 2020 
operated under Amended Environmental Compliance Approval No. 0284-B2ML52 (“the ECA”) dated August 
24th, 2018 issued by the Ministry of the Environment, Conservation and Parks (MECP). Compliance for 2020 
will be evaluated against section 11 reporting requirements of the ECA; a copy of which is attached in 
Appendix “A”. 

Amended Environmental Compliance Approval (ECA) No. 0284-B2ML52 granted approval to add three more 
mixers to the selector and two more heat exchangers to Primary Digester #3. The Ministry of Environment, 
Conservation and Parks (MECP) were notified February 6, 2020 that the Proposed Works had been 
commissioned (copy of communication in Appendix A). 

On December 19, 2019, the City applied for an amendment to Amended Certificate of Approval (Air) 1316-
5MKTGU dated October 23, 2006 (“the Air ECA”) to update operations of air pollution control equipment, 
noise levels and dispersion modelling.  

On July 4, 2019, the City submitted a Notice of Modification of Sewage Works No. 2019-01 for a new sludge 
transfer pipe. As of February 3, 2020, the new piping is in service and the contract has been substantially 
performed.   

In 2020 sewage treatment processes included: 

 Mechanical Bar Screens, 
 Grit removal, 
 Primary settling, 
 Selector tank, 
 High purity oxygen activated sludge treatment (UNOX process), 
 Dual point chemical addition for removal of phosphorus and suspended solids, 
 Secondary settling, 
 Nitrification by rotating biological contactors (RBC), 
 Sand filtration, 
 Ultraviolet disinfection, 
 Treated effluent is discharged to Kempenfelt Bay through a staged diffuser, 
 Biosolids are separated from the liquid sewage and are processed via dual digestion of sludge 

(aerobic & anaerobic), and 
 Methane gas generated from this process is ‘scrubbed’ and used for co-generation of heat and 

electricity to offset plant energy demands. 

In 2020, the effluent average daily flow of 50.4 mega litres per day (MLD) of sewage was treated 
representing approximately 66.4% of the plant’s rated capacity of 76 MLD. The maximum daily effluent flow 
was 86.3 MLD on January 11, 2020 due to heavy rains, warm weather and snowmelt and runoff accessing 
the sanitary collection system. 

Small volumes of imported sewage were received from the Bear Creek development in January and 
February and from Royal Victoria Hospital in December. 

Despite additional challenges posed by the COVID-19 pandemic, the WwTF was in full compliance with all 
effluent concentration limits and loading limits. In addition, the plant met all ECA Objectives on a monthly 
average basis and, with few exceptions, on a daily basis.  

In November 2020, the City began submitting MUMPS reports on-line using the new digital reporting system.  

Over the reporting period the Wastewater Treatment Facility functioned exceptionally well, producing high 
quality treated effluent as indicated by minimal effluent nutrient levels. The effluent phosphorous monthly 
average concentrations all met the 0.18 mg/L monthly average compliance limit, and the effluent annual 
average phosphorous concentration of 0.03 mg/L met the Lake Simcoe Phosphorus Reduction Strategy limit 
of 0.1 mg/L. The 2020 final effluent phosphorous annual loading was 554 kg/year which is 20% of the annual 



City of Barrie  
Wastewater Treatment Facility (WwTF) 

 Annual Report 2020 

P a g e  8 | 123 

 

compliance loading limit of 2,774 kg. The average ammonia-N effluent concentration based on all samples 
was 0.29 mg/L and all ammonia-N limits, objectives and loadings were consistently met. 

In 2020, some effluent pollutants such as total phosphorus, dissolved phosphorus, cBOD5 and E. coli were 
often below analytical detection limits.  

The WwTF had no sewage overflows and one partial bypass of sewage on January 11 due to high levels of 
precipitation and snowmelt accessing sewers. In addition, one odour complaint was received in February and 
two emergency releases of biogas (5 m3 on Sept 22 and 40 m3 on October 29). As regulated, notification was 
provided to the MECP in all cases. 

The reporting sections in this report follow the specific reporting requirements of section 11(4) of the ECA. 
Copies of relevant ECAs, Notices of Modifications and communications with MECP are contained in 
Appendix “A”.  

Effluent reporting statistics such as monthly average or yearly average concentrations in this report are 
calculated as per Schedule F of the ECA (i.e arithmetic mean of all single sample results obtained during a 
month or calendar year respectively). 

Reporting Section 11(4) (a): Summary/Interpretation of Influent & Imported 
Sewage Quality and Flows and Historical Trends 

WwTF influent sampling for 2020 was conducted as per the requirements of the ECA and results are 
presented in Table 1: 

Table 1  WwTF 2020 Monthly Average Influent Concentrations and Total Flows 

Month 
(2020) 

Total 
Effluent 

Flow (m3) 

BOD5 
(mg/L) 

Total 
Suspended 

Solids 
(mg/L) 

Total 
Kjeldahl 
Nitrogen 
(mg/L) 

Total 
Phosphorus 

(mg/L) 

Dissolved 
Reactive 

Phosphorus 
(mg/L) 

cBOD5 
(mg/L) 

NH3-N 
(mg/L) 

January 1,707,403 184 240 40.61 5.1 1.23 100 25.32 

February 1,426,325 237 329 46.77 5.7 1.45 132 28.61 

March 1,700,458 187 234 41.21 4.7 1.11 111 26.37 

April 1,541,438 218 270 41.46 5.5 1.13 128 25.97 

May 1,574,515 191 271 37.25 4.8 1.10 117 21.38 

June 1,509,320 202 267 38.75 4.8 0.93 108 22.11 

July 1,478,073 171 257 39.82 4.9 0.93 105 22.89 

August 1,597,585 173 254 36.73 4.7 0.87 111 22.30 

September 1,471,302 171 207 37.34 4.6 0.95 116 23.51 

October 1,465,667 189 221 38.05 4.6 1.15 142 23.00 

November 1,434,593 200 305 36.58 5.1 1.11 139 21.21 

December 1,556,854 155 212 41.19 4.7 1.18 121 24.60 

Average 1,538,628 190 256 39.65 4.9 1.10 119 23.94 

Sum 18,463,533        
 



City of Barrie  
Wastewater Treatment Facility (WwTF) 

 Annual Report 2020 

P a g e  9 | 123 

 

Table 1 sampling and flow monitoring data was previously sent to MECP in monthly R1 and R2 Municipal 
Utility Monitoring Program (MUMP) reports. Influent concentrations appear to be typical of domestic sewage.  

In 2020, imported sewage originating from the Bear Creek Ridge Development was received in January and 
February at the WwTF. Samples were taken from the discharge of sewage from the bottom of the truck which 
hauls the sewage or from the receiving tank. Sewage from the Bear Creek Ridge Development was hauled 
by Region of Huronia Environmental Services (ROHES). Sewage from Royal Victoria Hospital was also 
hauled in December by Pump My Tank. The results of sampling and analyses are shown in Table 2. 

Table 2 Results of Sampling and Analysis of Imported Sewage 

Date 
Vol. 

Received 
(m3) 

BOD5 
(mg/L) 

TSS 
(mg/L) 

TKN 
(mg/L) 

TP 
(mg/L) 

Ammonia-
N (mg/L) 

From Bear Creek Ridge Development to WwTF 

Jan. 3 13.6      

Jan. 6 13.6 401 1930 203 35.5 89.9 

Jan. 10 27.3      

Jan. 11 36.4      

Jan. 17 27.3      

Jan. 24 27.3      

Jan. 27 36.4      

Jan. 29 4.5      

Jan. 29 20.5      

Jan. 31 20.5      

Feb. 2 27.3      

Feb. 5 20.5      

Feb. 7 20.5      

Feb. 12 22.7 1170 1040 129 18.8 100 

From RVH to WwTF 

Dec. 4 12.7      

Dec. 4 12.7      

Dec. 11 12.3      

Dec. 13 13.6      

Dec. 14 14.5      

Dec. 21 13.6      

Dec. 28 12.7      

Dec. 29 0 (tank) 133 212 40 5.56  

 

With the exception of the RVH December 29 sample, the imported sewage sampling data indicate that all 
sampling parameters are higher than WwTF influent sewage values possibly due to the nature of the waste 
and the state it is collected in, sampling limitations, septicity or a combination thereof.  All imported sewage 
received full treatment and did not create any process issues or concerns. 



City of Barrie  
Wastewater Treatment Facility (WwTF) 

 Annual Report 2020 

P a g e  10 | 123 

 

Five years of historical trending of WwTF influent concentrations and flow data is shown in Figures 1- 4 
below. 

 

Figure 1 WwTF Average Monthly Influent Total Phosphorus (TP) and Dissolved Reactive Phosphorus (DRP) 
(mg/L) 

 

Figure 2 WwTF Average Monthly Influent Total Kjeldahl Nitrogen (TKN) (mg/L) 

 

0

1

2

3

4

5

6

7

Ja
n 

'1
6

M
ay

 '1
6

Se
p 

'1
6

Ja
n 

'1
7

M
ay

 '1
7

Se
p 

'1
7

Ja
n 

'1
8

M
ay

 '1
8

Se
p 

'1
8

Ja
n 

'1
9

M
ay

 '1
9

Se
p 

'1
9

Ja
n 

'2
0

M
ay

 '2
0

Se
p 

'2
0

C
o

n
c.

 m
g

/L

Date

TP_Raw

DRP Raw

0

10

20

30

40

50

60

Ja
n

 '1
6

M
a

y 
'1

6

S
e

p 